OWNER’S MANUAL
MODELS: HDP 484

POWER TROWEL

Stone Construction Equipment, Inc.
P.O. Box 150, Honeoye, New York 14471
Fhone: (B0O) BBB-9926
Fax Numbers:

Honeoye, NY 716-229-2363
Pleasant Grove, UT B0O1-785-0249
Brunswick, GA 912-264-5758

A 100% employee-owned American manufacturer

@© 1991 Stone Construction Equipment, Inc.

HEVISION: B P/N 56013



HANDLE AND DYNA-CLUTCH ASSEMBLY

ITEM

PAGE 12

0 om o~ ;B W N -

PART NO.

22210
21844
353238
34795
22224
28347
28326
32118
28338

DESCRIPTION

Handle, Main

Knob, Handle Adjustment
Cable Assembly, Throttle
Cable, Till

Block, Titit*

Knob, Titlt

Rod, Acme Threaded®
Bearing, Tilt

Retainer, Tilt Bearing

3

B e 1

REVISION:




ITEM

10
11
12
13
14
15
16
17
18
18
20
21

23
24

PART NO.

22213
47125
28396
27355
21977
32117
27353
45337
22211
28354
47001
46114
32197
28342
28391

DESCRIPTION

Handle, Adjustable

Grip, Handle

Plate, Dyna-Clutch Inst.
Cover, Dyna-Clutch Housing
Lever Assembly, Dyna-Clutch
Bearing, Nyliner

Housing, Dyna-Clutch

Cable Assembly, Dyna-Clutch
Lever, Tt

Rod, Pivot

Cap, Grease Fitting

Fitting, grease

CAM Follower

Pulley, Pivot

Gulde, Tit Cable

0
P

— ot P ORI P =k ek ek omk D ek ek =2 B3 —

* The last (2)-(3) threads on the end of the Threaded Rod (item 7), must be peened over after assembly

into the Tilt Block (item 5). Failure to do so could result in the separation of these (2) parts during use,

which would cause the tilt block to slide down inside of the Main Handle (item 1), and the trowel blades
to drop flat against the concrete.

HARDWARE
ITEM PART NO. or SIZE DESCRIPTION QTy
A 1/4 Washer, Ext. Tooth Star 2
B 1/4-20 Mut, Plain Hex 2
C a6 Washer, Int. Tooth Star* i
o 9/16-18 Mut, Hex Jam* 1
E 1/2-28 MNut, Nylock i
F 10-24 x 7/8 Screw, Philips Head Machine 4
€ 1/4-20 =% 5/8 Bolt, Flat Head 2
H 1/8x5/16 Fin, Spiral 1
| BOOGS E-Ring 1
J 5/16-18x 1-1/2 Bolt, Hex Head 1
K 1/2-13 Nut, Half Acorn 4
L 3/8-16x 1-1/4 Bolt, Hex Head 4
M a/a Washer, Split Lock 4
N 80132 Mut, Plain Hex, 5/8-18 2
O 5/8 Washer, Split Lock 2
= 80130 Stud, Tilt Bracket i
Q 5/16-18 MNut, Nylock 1

* These parts are not available separately. They are included with the Throttle Cable Assembly Only.

REVISION:

PAGE 13



GEARCASE

ITEM

F- A

oW oo~ ;M

e

PAGE 14

PART NO.

22203
28321
32119
32182
28357
22208
32194
28325
32188
32193
28330

DESCRIPTION

Gearcase Assembly
Cover, Case

O-Ring

Bearing, Tapered Roller
Spacer, Output Shaft
Arm Assembly, Dyna-Clutch
Seal, Oll

Cap, Bearing - Seal End
O-Ring

Bearing, Tapered Roller
Shaft, Input

=}
.

- B3 M = By = = h3 = = =

REVISION: B



ITEM PART NO. DESCRIPTION QTY
11 28328 Worm 1
12 28331 Spacer, Input Shaft 1
13 J2195 Seal, Oil 2
14 28329 Shaft, Output 1
15 28319 Gearcase 1
16 28323 Cap, Bearing - Blind End 1
17 46113 Plug, Drain 1
18 34096 Plug, Ol Sight 1
19 46107 Plug, Filler 1
20 46112 Elbow, Filler i
21 28327 Gear, Worm 1

* Gearcase Assembly includes all parts and hardware items listed on this page except for the Dyna-
Clutch Arm Assembly (item 5) and Scket Head Shoulder Bolt (item D).

HARDWARE
ITEM PART NO. DESCRIPTION QTy
A 51618 x1 Bolt, Hex Head 12
B 516 Washer Split Lock 12
C 353239 Ring, Aetainer i
D* 3/8x 3/4 Bolt, Socket Head Shoulder 1
E 5M16-18x1 Bolt, Flat Head 5
F 3M16x1 Key, Square 2
G 1/4 % 1-1/2 Key, Square 1

* When reassembling trowel, clean these bolts and their mating holes thoroughly, and apply (1) drop of
any good quality medium strength thread locking compound to the threads.

REVISION: B PAGE 15




SPIDER AND BLADE ASSEMBLY

PAGE 16

REVISION: B

=y




ITEM

— O W om =MW N =

B

*See GEARCASE ASSEMBLY exploded view for part number and details.

ITEM

:

m e =T OMmMmoo D>

PART NO.

22207
*®
22206
22212
28332
47001
46070
32196
22205
34585
47183

PART NO.

3/8-16 %1
1/4 % 1-1/2
26760

3/8-16

26326

80123
3/e-16x1-1/4
516-18x1-3/4
5/16
5/16-1Bx 2
5/16-18
12x1/2

DESCRIPTION

Guard, Stationary
Gearcase Assembly
Ring, Rotating
Spool Assembly
Spider

Cap, Grease Fitting
Fitting, Grease
Bearing, Myliner
Arm

Blade Set, Combination
Caplug

HARDWARE

DESCRIPTION

Bolt, Flat Head

Key, Square

Bolt, Arm Retaining

Mut, Plain Hex

Washer, Heavy Flat
Washer, Bellville

Bolt, Hex Head, Grade 8
Bolt, Hex Head

Washer, Split Lock

Bolt, Square Head

Mut, Plain Hex

Bolt, Socket Head shoulder

o
3

N S = < R - N - e

3

T N - B -

* When reassembling trowel, clean these bolts and their mating holes thoroughly, and apply (1) drop of

any good quality medium strength thread locking compound to the threads.

REVISION: B

PAGE 17



ATdINISSY IANIDNI

REVISION: B

PAGE 18




ujqoy Lt

LL-NS
B6-NS
2310E
EESLE
YOS-NS
18-NS
8.LEBE
L6L¥E
96L%E
L¥ESE
0rese

uigoy L

@

| DD D

BPUOH 0L

L2gde
6LE8E

LL-NG
66-NS
laLoe
EESLE
WD5-NS
L8NS
BLEBE
LB6LPE
96LvE
LYESE

BPUOH 0}

PO NN =

O8I 28
ALILNVNO

v 00 080Dy

-

ujqoH 5°Z

FHYMAHYH

‘speaily) ey o) punodwos Bupoo| pesiyy yibuens
wnjpsw Ayfent poob Aue jo doup (1) Aldde pue 'AlyBnosoy) ejoy Bupew sy pue }oq S|yl UBS[D "[BMmo] Buygquasseal usypn

g/e

62108

g1-91/g
Zxg/le

#/E X 81-91/S
LX)
$2-91/9

glL/g

gi/g

Z/1-2 X 81-91/5
Z X 81-91/5
Z/l-1L X 8L-91/5

3ZIS HO
‘ON 1Hvd

Yoo J8aysSem
winoyy aulfuzy 'pms
#OOIAN NN

mauog den peeH x84 ‘Jog
peap XaH ‘ljog
aienbs 'Aay

wep xaH Ny

1B]d 48UseEp,

3007 Nidg I8USEM
pESH X2H '10g
peay ¥8H Yog
peeH xaH "jog

NOILdIHOS3a

‘umols 1ou sued asay)

(‘09 Wwodng ey jo yewepel] B 5| Jepnay) ‘syaq Jepey Ajuo asn ‘ay 12q 1sabuo| pue ssusuLoped [BMmon jsag Jod

BBERE

LL°NS
66-NS
98008
2ESLE
YOS-NS
19-NS
g.882
LBLYE
96/ ¥E
LPESE

EBEBE

WEIMEE

08ess
LLNS
B6-NS
6L10E
BESLE
VOS-NS
FI-NS
BiEBE
LBLYVE
96LVE
IESE

ujqoy 5°L

— = T T T T T T T X vy

5

ey

poddng saunpy 1eyoeig
8|qeD e|uody L 1exorig
aujBug ‘Jaoedg

Aepeg g uopjeiedQ '[e28g
lens 110 ‘[B28Q

auBug

afaun

83 i1 'reosq

a|p| aujbuz ‘|eaag

dojg yeg '1exyoelg

Jenen yano ‘Bupds
81gs0 Yoo 'Bupds

- LPMYE 'Bneays

21 1-2EMYe 'aneaUs

X3 2L L-2eMy2 'anBays

NOILdIHOS3a

+
L

MOOoOWw L ——

<

WLl

R
e
¥
R
St
vl
el
ch
5}

oM oo0o

W3l

PAGE 19

REVISION: B



